ASSEMBLY INSTRUCTION FOR ACME FURNITURE
MODEL#45105

Thank you for purchasing the qual ity product. Be sure to check all packing material careful ly for small parts which may
have come loose inside the carton during shipment. Seperate, identify and count al| parts and metal hardware. Conpare
with all parts |ist to be sure all parts are present. If any part(s) are missing or damaged, please contact your local
furniture dealer. For efficient and speedy service, please indicate the model nurber and code letter of part(s) needed.

** Do not fully tighten screws until ful ly assenbled ™

COMPONENT PARTS
DESCRIPTION PART NAVE Q'TY (PCS)
Q) 1
BASKET
° A 1
BASE CL\::;@
® POLE ( 1

HARDWARE REQUIRED

¢ 29%82/ ¢
® fr~—r—e BOLT 1 PC

16%*70mm
(o i B SPRING 41%150mm 1  PC
© VfEg, BOLT AND NUT ¢ 10*60mm 2 PCS
6) QVEg, BOLT AND NUT $10%55mm 2 PCS
® Bg, BOLT AND NUT ®6*40mm 2 PCS
® Qg BOLT AND NUT ® 6*15mm 1 PC
© N/ SAFETY BELT 3%450cm 1  PC
@ @ FOOT PLUG FOOT PLUG 8 PCS
@ “ ALLEN KEY ® 8mm 1 PC
@ N ALLEN KEY ® 4mm 1 PC
® SCREW ® 6*50mm 8 PCS
© ] SPANNER 17mm 1 PG
® =) e SPANNER 10mm 1 PC
® SPLINT SPLINT 2 PCS
Attention

***Same nurber parts listed on the instruction sheet may not be in parts bag as they may already be assenbled.
Careful ly check parts and packing materials prior to ordering replacements.
PAGE 1/2




How to assemble:

/,

.

@4 Hl
) e/ o

eyttt

ST

©®

PAGE 2/2




